



CERTIFICATE OF ANALYSIS

PRODUCT : EPDM RECLAIMED RUBBER

GRADE : KREP

PROPERTIES	UNITS	LIMITS	TEST RESULT
Chemical Properties			
Acetone Extract	%	30 ± 5	27.30
Ash Content	%	Max 20	10.60
Carbon Black	%	25 ± 5	28.20
RHC By Difference	%	Min 30	33.50
Physical Properties			
Specific Gravity	gm / cc	1.15 ± 0.03	1.14
Tensile Strength	kg / cm ²	Min 60	72
Elongation At Break	%	Min 350	432
Hardness	Shore 'A'	55 ± 5	57
Mooney Viscosity	ML(1+4) @ 100°C (At the time of Mfg.)	30-55	43

KAPOOR OIL MILLS

H-247 Sector-1, DSIIDC Bawana Industrial Area, New Delhi-110039, INDIA

Mob: +91-9818809281 / +91-9818703322

sales@kapoormats.com * www.kapoormats.com